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History of this test report

Report No. Version Description Issue Date

FR362718-01G 01 Initial issue of report Feb. 26, 2024

Revise Test Configuration of Equipment Under Test

and Section 1.2
FR362718-01G 02 Apr. 17, 2024
This report is an updated version, replacing the

report issued on Feb. 26, 2024.

Revise List of Measuring Equipment

FR362718-01G 03 This report is an updated version, replacing the | May 03, 2024
report issued on Apr. 17, 2024.
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Summary of Test Result

Report Ref Std. Test ltems Result

Clause Clause (PASS/FAIL)
3.1 15.407(b) Unwanted Emissions Pass
3.2 15.203 Antenna Requirement Pass

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Alan Liu

Report Producer: Ming Chen
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SPORTON LAB.

1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Digital Media Receiver
Model Name CL32P4
FCCID 2A4DH-3284

WLAN 11b/g/n HT20
EUT Radi cati WLAN 11a/n HT20/HT40
UT supports Radios application WLAN 11lac VHT20/VHT40/VHT80

Bluetooth BR/EDR/LE

1.2 Product Specification of EQuipment Under Test

Product Specification is subject to this standard

2402 MHz ~ 2480 MHz

Tx/Rx Channel Frequency Range 2412 MHz ~ 2472 MHz

5150 MHz ~ 5250 MHz

Bluetooth: Printed PCB slot Antenna with gain 1.5 dBi
WLAN

<2412 MHz ~ 2472 MHz>

Ant. 0: Printed PCB slot Antenna with gain 1.5 dBi
Ant. 1: Printed PCB slot Antenna with gain 1.5 dBi
<5150 MHz ~ 5250 MHz>

Ant. 0: Printed PCB Loop Antenna with gain 2.0 dBi
Ant. 1: Printed PCB Loop Antenna with gain 2.5 dBi

Antenna Gain / Gain
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Product Specification is subject to this standard

Type of Modulation

Bluetooth - LE: GFSK
802.11a/n: OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac: OFDM (BPSK/ QPSK / 16QAM / 64QAM /

Antenna Function for Transmitter

MIMO

256QAM)
Ant. 0 Ant. 1
Bluetooth-LE \% -
802.11 a \% -
802.11 a/n/ac - \%
802.11 a/n/ac Vv Vv

Remark: MIMO Ant. 0 + Ant. 1 is a calculated result from sum of the power MIMO Ant. 0 and MIMO Ant.

1.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

1.4 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868
FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH20-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

FCC designation No.: TW3786
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1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ FCC Part 15 Subpart E

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, the measured emission level of the EUT was
maximized by rotating the EUT on a turntable, adjusting the orientation of the EUT and EUT
antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and adjusting the measurement
antenna orientation, following C63.10 exploratory test procedures and find Y plane with Notebook

as worst plane emissions were reported in this report.

2.1 Carrier Frequency and Channel

2400-2483.5 MHz

Bluetooth - LE (1Mbps)

Channel Freq. (MHz) Channel Freq. (MHz)
00 2402 29 2460
01 2404 39 2480
18 2438 - -
2400-2483.5 MHz
802.11b 802.11n HT20
Channel Freq. (MHz) Channel Freq. (MHz)
01 2412 01 2412
03 2422 11 -
08 2447 - -
5180 MHz ~ 5240 MHz
802.11a 802.11ac VHTS80
Channel Freq. (MHz) Channel Freq. (MHz)
36 5180 42 5210
TEL : 886-3-327-0868 Page Number : 8 of 18
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. : FR362718-01G

2.2 Test Mode

<Co-Location>

Test Mode

Modulation

Data Rate

Mode 1

WLAN 2.4GHz 802.11n HT20 Ch01 for Ant. 1+ Bluetooth-LE(1Mbps) Ch00

MCSO0 + 1 Mbps

WLAN 2.4GHz 802.1b Ch 01 for Ant. 1 + Bluetooth-LE(1Mbps) Ch 18 for

Mode 2 1 Mbps + 1 Mbps
Ant. 0
WLAN 2.4GHz 802.1b Ch 03 for Ant. 1 + Bluetooth-LE(1Mbps) Ch 29 for

Mode 3 1 Mbps + 1 Mbps
Ant. 0
WLAN 2.4GHz 802.1b Ch 08 for Ant. 1 + Bluetooth-LE(1Mbps) Ch 01 for

Mode 4 1 Mbps + 1 Mbps
Ant. 0
WLAN 2.4GHz 802.11n HT20 Ch 11 for Ant. 1 + Bluetooth-LE(1Mbps) Ch

Mode 5 MCSO0 + 1 Mbps
39 for Ant. 0
WLAN 5GHz 802.11a Ch 36 for Ant. 1 + Bluetooth-LE(1Mbps) Ch 39 for

Mode 6 6 Mbps + 1 Mbps
Ant. 0
WLAN 5GHz 802.11ac VHT80 Ch 42 for MIMO <Ant. 0+1> +

Mode 7 MCSO0 + 2 Mbps

Bluetooth-LE(2Mbps) Ch 39 for Ant. 0

2.3 Connection Diagram of Test System

120 aciEiHz
Adapter
EUT
(USB Cable)
Motebook
EUT
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2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Serial number FCC ID Data Cable |Power Cord
AC I/P:

1. |Notebook DELL Latitude5310 N/A N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “ComplianceTool 1.0.1.25” was installed in Notebook which was programmed
in order to make the EUT get into the engineering modes to provide channel selection, power level,
data rate and the application type and for continuous transmitting signals.

TEL : 886-3-327-0868
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3 Test Result

3.1 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.1.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

()

limits as below table:

Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30 - 88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E= —IOOODO:NSOP pV/m, where P is the eirp (Watts)
TEL : 886-3-327-0868 Page Number 111 of 18
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EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.
(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

RBW =120 kHz
VBW = 300 kHz
Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.1.4 Test Setup
For radiated emissions below 30MHz
i | RX Antenna
| Im !
Metal Full Soldered Ground Plane
——]52
Spectrum Analyzer / Receiver

TEL : 886-3-327-0868 Page Number 1 13 of 18
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For radiated emissions from 30MHz to 1GHz

Metal Full Soldered Ground Plane

For radiated test from 1GHz to 18GHz

RX Antenna

[

Spectrum Analyzer | Receiver

RX Antenna
TR K
y
—
> 3 D{ 1~4m
| m —_—
_____ EUT , !
T L ] |
]
I
15m !
|
Metal Full Soldered Ground Plane
00
Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 1 14 of 18
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.1.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A and B.

3.1.7 Duty Cycle

Please refer to Appendix C.

3.1.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)
Please refer to Appendix A and B.
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SPORTON LAB.

3.2 Antenna Requirements

3.2.1 Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.2.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

Page Number 1 16 of 18
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;lon Test Date Due Date Remark
EMI Test . Dec. 22, 2023~ Radiation
Receiver Keysight N9038A(MXE) | MY54130085 N/A Oct. 06, 2023 Feb. 06, 2024 Oct. 05, 2024 (03CH20-HY)

Rohde & Dec. 22, 2023~ Radiation
Loop Antenna Schwarz HFH2-Z22 100488 9 kHz~30 MHz | Sep. 12, 2023 Feb. 06, 2024 Sep. 11, 2024 (03CH20-HY)
. Dec. 22, 2023~ Radiation
Preamplifier EMEC EM18G40G 060801 18GHz~40GHz | Jun. 27, 2023 Feb. 06, 2024 Jun. 26, 2024 (03CH20-HY)
. Control Turn Dec. 22, 2023~ Radiation
Controller ChainTek 3000-1 N/A table & Ant Mast N/A Feb. 06, 2024 N/A (03CH20-HY)
. Dec. 22, 2023~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A Feb. 06, 2024 N/A (03CH20-HY)
. Dec. 22, 2023~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Feb. 06, 2024 N/A (03CH20-HY)
Signal . Dec. 22, 2023~ Radiation
Analyzer Keysight N9010B MY60240520 N/A Dec. 12, 2023 Feb. 06, 2024 Dec. 11, 2024 (03CH20-HY)
CBL I
Bilog Antenna | TESEQ | 6111D&00802 | 55606 & 08 | 30MHz~1GHz | Oct. 20, 2023 |P26C: 22,2023~ 4 4g 50p4 | Radiation
N1D01N-06 Feb. 06, 2024 (03CH20-HY)
SCHWARZBE Dec. 22, 2023~ Radiation
Horn Antenna CK BBHA 9120 D 02360 1GHz-18GHz | Oct. 30, 2023 Feb. 06, 2024 Oct. 29, 2024 (03CH20-HY)
SHF-EHF Horn| SCHWARZBE Dec. 22, 2023~ Radiation
Antenna CK BBHA 9170 1223 18GHz-40GHz | Jul. 10, 2023 Feb. 06, 2024 Jul. 09, 2024 (03CH20-HY)
Preamplifier |COM-POWER| PAM-103 | 18020201 |1MHz-1000MHz| Jan. 02, 2023 [P8C- 22,2023~ ;.\ 1 2gp4 | Radiation
T Feb. 06, 2024 T (03CH20-HY)
. Dec. 22, 2023~ Radiation
Preamplifier | COM-POWER PAM-103 18020201 [1MHz-1000MHz| Jan. 01, 2024 Feb. 06, 2024 Dec. 31, 2024 (03CH20-HY)
- EMC118A45S Dec. 22, 2023~ Radiation
Amplifier EMCI E 980792 N/A Nov. 13, 2023 Feb. 06, 2024 Nov. 12, 2024 (03CH20-HY)
519229/2,804 L
HUBER + SUCOFLEX i Dec. 22, 2023~ Radiation
RF Cable SUHNER 102 015/2,204027 N/A Jan. 18, 2023 Feb. 06, 2024 Jan. 17, 2024 (03CH20-HY)
519229/2,804 L
HUBER + SUCOFLEX , Dec. 22, 2023~ Radiation
RF Cable SUHNER 102 015/2,204027 N/A Jan. 17, 2024 Feb. 06, 2024 Jan. 16, 2025 (03CH20-HY)
Dec. 22, 2023~ Radiation
Hygrometer TECPEL DTM-303B TP200728 N/A Mar. 28, 2023 Feb. 06, 2024 Mar. 27, 2024 (03CH20-HY)
. Dec. 22, 2023~ Radiation
Software Audix N/A RK-002156 N/A N/A Feb. 06, 2024 N/A (03CH20-HY)
WATT-218FS- Dec. 22, 2023~ Radiation
Attenuator Woken 10 N/A 30MHz~18GHz | Sep. 26, 2023 Feb. 06, 2024 Sep. 27, 2024 (03CH20-HY)
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5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 6.40 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.50 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 4.60 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
o _ 5.40 dB
of 95% (U = 2Uc(y))
TEL : 886-3-327-0868 Page Number : 18 of 18
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Appendix A. Radiated Spurious Emission

Temperature : 19.6~23.3°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : (65.8~70.3%
2.4GHz 2400~2483.5MHz (Band Edge @ 3m)
Note Frequency Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpVim)| (dB) [(dBpuV/m)| (dBuV) | (dB/m) (dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.59 58.73 -15.27 74 48.99 27.26 |18.72| 36.24 100 243 P H
Mode 1 2390 47.96 -6.04 54 38.22 27.26 |18.72| 36.24 100 243 A H
Ant 1 * 2412 112.02 - - 102.16 27.35 |18.76| 36.25 100 243 P H
11ln HT20 ChO1 | * 2412 104.29 - - 94.43 27.35 |18.76| 36.25 100 243 A H
+ 2389.695 55.04 -18.96 74 45.3 27.26 |18.72| 36.24 358 313 P \%
Ant 0 2390 42.65 -11.35 54 32.91 27.26 |18.72| 36.24 358 313 A \%
BLE(IM) Ch0O | « 2412 106.34 - - 96.48 27.35 |18.76| 36.25 | 358 | 313 | P | V
* 2412 98.71 - - 88.85 27.35 |18.76| 36.25 358 313 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : Al of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/Im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) |(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.17 51.97 -22.03 74 42.23 27.26 |18.72| 36.24 | 100 | 304 P H
Mode 1 2389.905 43.31 -10.69 54 33.57 27.26 |18.72| 36.24 | 100 | 304 A H
Ant 1 2402 102.21 - - 92.41 27.31 |18.74| 36.25 | 100 | 304 P H
11n HT20 ChO1 2402 101.1 - - 91.3 27.31 |18.74| 36.25 | 100 | 304 A H
+ 2389.485 50.51 -23.49 74 40.77 27.26 |18.72| 36.24 | 399 19 P |V
Ant 0 2388.96 41.52 -12.48 54 31.78 27.26 |18.72| 36.24 | 399 19 AV
BLE(1M) Ch00 2402 98.4 - - 88.6 27.31 |18.74| 3625 | 399 | 19 | P |V
2402 97.36 - - 87.56 27.31 |18.74| 36.25 | 399 19 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A2 of A30

FAX : 886-3-327-0855




ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz ((Harmonic @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/Im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) |(dB)| (dB) |(cm)|(deg) |(P/A) (H/V)
Mode 1 4804 44.06 -29.94 74 36.24 324 |1292| 375 - - P H
Ant 1 4824 51.81 -22.19 74 43.97 324 1296 37.52 | 100 123 P H
11n HT20 ChO1 4824 40.17 -13.83 54 32.33 324 |12.96| 37.52 | 100 123 A H
+ 4804 42.94 -31.06 74 35.12 324 |1292| 375 - - P \
Ant 0 4824 46.13 -27.87 74 38.29 324 1296 37.52 | 299 68 P \
BLE(1M) Ch0O 4824 35.05 | -18.95 54 27.21 324 |1296| 3752 | 299 | 68 | A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A3 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note Frequency| Level |Margin Limit Read |Antenna| Path [Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) (dB)| (dB) |(cm) (deg) (P/A)|(H/V)
2388.435 52.57 -21.43 74 42.84 27.25 |18.72| 36.24 | 100 | 244 P H
Mode 2 2378.985 42 -12 54 32.32 2722 | 18.7 | 36.24 | 100 | 244 A H
Ant 1 * 2412 109.63 - - 99.77 27.35 |18.76| 36.25 | 100 | 244 P H
11b Cho1 * 2412 106.5 - - 96.64 27.35 |18.76| 36.25 | 100 | 244 A H
+ 2344.335 49.94 -24.06 74 40.44 271 18.63| 36.23 | 397 91 P |V
Ant 0 2386.02 39.07 -14.93 54 29.36 27.24 |18.71| 36.24 | 397 91 AV
BLE(1M) Ch18 | « 2412 103.74 - - 93.88 | 27.35 |18.76| 36.25 | 397 | 91 PV
* 2412 100.57 - - 90.71 27.35 |18.76| 36.25 | 397 91 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A4 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpVIm)| (dB) [(dBuV/m)| (dBuV) | (dB/m) |(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
2379.6 49.09 -24.91 74 39.41 2722 | 187 | 36.24 | 124 | 292 P H
2386 41.34 -12.66 54 31.63 2724 |18.71| 36.24 | 124 | 292 A H
* 2438 101.35 - - 91.35 2745 |18.81| 36.26 | 124 | 292 P H
Mode 2 * 2438 100.8 - - 90.8 2745 |18.81| 36.26 | 124 | 292 A H
Ant 1 2494.08 50.28 -23.72 74 39.97 2768 |18.91| 36.28 | 124 | 292 P H
11b ChO1 2490.88 40.75 -13.25 54 30.46 2766 |18.91| 36.28 | 124 | 292 A H
+ 2375.76 48.98 -25.02 74 39.33 272 |18.69| 36.24 | 400 | 244 P |V
Ant 0 2385.84 40.16 -13.84 54 30.45 27.24 |18.71| 36.24 | 400 | 244 A |V
BLE(1IM) Ch18 | =« 2438 98.09 - - 88.09 | 27.45 |18.81| 36.26 | 400 | 244 | P | V
* 2438 97.54 - - 87.54 2745 |18.81| 36.26 | 400 | 244 A |V
2489.6 50.62 -23.38 74 40.33 2766 |18.91| 36.28 | 400 | 244 P |V
2499.44 40.49 -13.51 54 30.15 27.7 |18.92| 36.28 | 400 | 244 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A5 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpVIim)| (dB) [(dBpV/m)| (dBuV) | (dB/m) [(dB)| (dB) |(cm)|(deg) (P/A)|(H/V)
Mode 2 2386 53.53 -20.47 74 43.91 27.24 |18.62| 36.24 | 248 228 P H
Ant 1
2386 45.57 -8.43 54 35.95 27.24 |18.62| 36.24 | 248 228 A H
11b ChO1
2386 50.98 -23.02 74 41.36 27.24 |18.62| 36.24 | 400 308 P \Y,
+
Ant 0
2386 43.15 -10.85 54 33.53 27.24 |18.62| 36.24 | 400 308 A V
BLE(1M) Ch18
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A6 of A30

FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz ((Harmonic @ 3m)

Note Frequency| Level |Margin Limit Read |Antenna| Path [Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) (dB)| (dB) |(cm) (deg) (P/A)(H/V)
4824 51.45 -22.55 74 43.62 324 |1295| 3752 | 109 121 P H
Mode 2 4824 48.17 -5.83 54 40.34 324 |12.95| 37.52 | 109 121 A H
Ant 1 4876 43.38 -30.62 74 35.34 325 13.1 | 37.56 - - P H
11b Cho1 7314 47.58 -26.42 74 33.41 369 |[15.88| 38.61 - - P H
+ 4824 46.98 -27.02 74 39.15 324 |12.95| 3752 | 359 101 P \
Ant 0 4824 41.3 -12.7 54 33.47 324 |1295| 37.52 | 359 101 A |V
BLE(1M) Ch18 4876 42.65 | -31.35 74 34.61 325 | 13.1| 37.56 - - P |V
7314 47.77 -26.23 74 33.6 36.9 |[15.88| 38.61 - - P \Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A7 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note Frequency| Level |Margin Limit Read |Antenna| Path [Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) (dB)| (dB) |(cm) (deg) (P/A)|(H/V)
2377.83 52.16 -21.84 74 42.49 27.21 18.7 | 36.24 | 100 | 245 P H
Mode 3 2384.13 42.43 -11.57 54 32.72 2724 |18.71| 36.24 | 100 | 245 A H
Ant 1 2422 109.17 - - 99.25 27.39 |18.78| 36.25 | 100 | 245 P H
11b Ch03 2422 106.02 - - 96.1 27.39 |18.78| 36.25 | 100 | 245 A H
+ 2354.205 49.56 -24.44 74 40.02 2712 |18.65| 36.23 | 397 91 P |V
Ant 0 2384.13 39.26 -14.74 54 29.55 27.24 |18.71| 36.24 | 397 91 AV
BLE(1M) Ch29 2422 103.85 - - 9393 | 27.39 |18.78| 36.25 | 397 | 91 PV
2422 100.68 - - 90.76 27.39 |18.78| 36.25 | 397 91 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A8 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/Im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) |(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
2364.4 49.6 -24.4 74 40 2716 |18.67| 36.23 | 110 131 P H
2375.12 40.07 -13.93 54 30.42 272 |18.69| 36.24 | 110 131 A H
* 2460 101.61 - - 91.49 27.54 |18.85| 36.27 | 110 131 P H
Mode 3 * 2460 101.07 - - 90.95 27.54 |18.85| 36.27 | 110 131 A H
Ant 1 2498.4 53.9 -20.1 74 43.57 2769 |18.92| 36.28 | 110 131 P H
11b Ch03 2499.2 47.12 -6.88 54 36.78 27.7 [18.92| 36.28 | 110 131 A H
+ 2352.24 49.3 -24.7 74 39.77 2711 |18.65| 36.23 | 393 | 250 P |V
Ant 0 2382.96 40 -14 54 30.3 27.23 |18.71| 36.24 | 393 | 250 A |V
BLE(1IM) Ch29 | « 2460 97.6 - - 87.48 | 2754 |18.85| 36.27 | 393 | 250 | P | V
* 2460 97.03 - - 86.91 27.54 |18.85| 36.27 | 393 | 250 A |V
2499.04 49.88 -24.12 74 39.54 27.7 |18.92| 36.28 | 393 | 250 P |V
2496.96 41.81 -12.19 54 31.48 2769 |18.92| 36.28 | 393 | 250 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A9 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpVIim)| (dB) [(dBpV/m)| (dBuV) | (dB/m) [(dB)| (dB) |(cm)|(deg) (P/A)|(H/V)
2384 54.65 -19.35 74 45.03 27.24 |18.62| 36.24 100 249 P H
Mode 3 2384 45.42 -8.58 54 35.8 27.24 |18.62| 36.24 100 249 A H
Ant 1 H
11b Ch03 H
+ 2384 51.02 -22.98 74 41.4 27.24 |18.62 | 36.24 | 364 316 P \Y,
Ant 0 2384 43.58 -10.42 54 33.96 27.24 [18.62 | 36.24 | 364 316 A V
BLE(1M) Ch29 Vv
V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A10 of A30

FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/Im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) |(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
2498 55.99 -18.01 74 45.73 2769 |18.85| 36.28 | 202 | 289 P H
Mode 3 2498 48.18 -5.82 54 37.92 2769 |18.85| 36.28 | 202 | 289 A H
Ant 1 H
11b Ch03 H
+ 2498 53.41 -20.59 74 43.15 2769 |18.85| 36.28 | 369 0 P \
Ant 0 2498 45.46 -8.54 54 35.2 2769 |18.85| 36.28 | 369 0 A |V
BLE(1M) Ch29 v
\Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A1l of A30

FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz ((Harmonic @ 3m)

Note Frequency| Level |Margin Limit Read |Antenna| Path [Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) (dB)| (dB) |(cm) (deg) (P/A)(H/V)
4844 52.06 -21.94 74 44.19 324 13 37.53 | 100 133 P H
4844 47.52 -6.48 54 39.65 324 13 37.53 | 100 133 A H
4920 43.73 -30.27 74 35.46 3272 |13.15| 376 P H
Mode 3 7266 50.79 -23.21 74 36.42 37.04 | 159 | 38.57 | 100 39 P H
Ant 1 7266 40.72 -13.28 54 26.35 37.04 | 159 | 38.57 | 100 39 A H
11b Ch03 7380 47.33 -26.67 74 33.23 36.72 |16.04| 38.66 P H
+ 4844 47.86 -26.14 74 39.99 324 13 37.53 | 379 86 P \
Ant 0 4844 40.49 -13.51 54 32.62 324 13 37.53 | 379 86 A |V
BLE(1M) Ch29 4920 4531 | -28.69 74 37.04 | 3272 |13.15| 376 PV
7266 50.18 -23.82 74 35.81 37.04 | 159 | 38.57 | 400 2 P \
7266 39.13 -14.87 54 24.76 37.04 | 159 | 38.57 | 400 2 A |V
7380 47.86 -26.14 74 33.76 36.72 |16.04| 38.66 P \
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A12 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note Frequency| Level |Margin Limit Read |Antenna| Path [Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) (dB)| (dB) |(cm) (deg) (P/A)|(H/V)
2358.64 51.29 -22.71 74 41.73 2713 |18.66| 36.23 | 100 | 231 P H
2387.92 40.61 -13.39 54 30.88 27.25 |18.72| 36.24 | 100 | 231 A H
2447 108.95 - - 98.89 2749 |18.83| 36.26 | 100 | 231 P H
Mode 4 2447 105.79 - - 95.73 2749 |18.83| 36.26 | 100 | 231 A H
Ant 1 2497.28 51.47 -22.53 74 41.14 2769 |18.92| 36.28 | 100 | 231 P H
11b Ch08 2490 41.59 -12.41 54 31.3 27.66 |18.91| 36.28 | 100 | 231 A H
+ 2387.6 49.6 -24.4 74 39.87 2725 |18.72| 36.24 | 392 | 315 P |V
Ant 0 2388.56 38.5 -15.5 54 28.77 27.25 |18.72| 36.24 | 392 | 315 AV
BLE(1M) ChO1 2447 103.59 - - 93.53 2749 |18.83| 36.26 | 392 | 315 P |V
2447 100.57 - - 90.51 2749 |18.83| 36.26 | 392 | 315 A |V
2488 50.35 -23.65 74 40.08 2765 | 189 | 36.28 | 392 | 315 P |V
2490.08 39.37 -14.63 54 29.08 2766 |18.91| 36.28 | 392 | 315 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A13 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/Im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) |(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
2362.605 50.25 -23.75 74 40.66 2715 |18.67| 36.23 | 101 305 P H
Mode 4 2362.29 42.62 -11.38 54 33.03 27.15 |18.67| 36.23 | 101 305 A H
Ant 1 2404 101.86 - - 92.04 27.32 |18.75| 36.25 | 101 305 P H
11b Ch08 2404 101.28 - - 91.46 27.32 |18.75| 36.25 | 101 305 A H
+ 2328.795 50.06 -23.94 74 40.58 27.1 18.6 | 36.22 | 398 21 P |V
Ant 0 2358.615 40.49 -13.51 54 30.93 2713 |18.66| 36.23 | 398 21 AV
BLE(1M) ChO1 2404 97.91 - - 88.09 | 27.32 |18.75 36.25 | 398 | 21 PV
2404 97.33 - - 87.51 27.32 |18.75| 36.25 | 398 21 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Al4 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpVIim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) [(dB)| (dB) |(cm)|(deg) (P/A)|(H/V)
2361 51.67 -22.33 74 42.19 27.14 18.57] 36.23 | 335 295 P H
Mode 4 2361 43.4 -10.6 54 33.92 27.14 18.57] 36.23 | 335 295 A H
Ant 1 H
11b Ch08 H
+ 2361 51.84 -22.16 74 42.36 27.14 18.57] 36.23 | 283 0 P \Y,
Ant 0 2361 43.44 -10.56 54 33.96 27.14 18.57] 36.23 | 283 0 A V
BLE(1M) ChO1 Vv
V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A15 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpVIim)| (dB) [(dBpV/m)| (dBuV) | (dB/m) [(dB)| (dB) |(cm)|(deg) (P/A)|(H/V)
2490 53.45 -20.55 74 43.24 27.66 |18.83| 36.28 | 261 240 P H
Mode 4 2490 45.07 -8.93 54 34.86 27.66 |18.83| 36.28 | 261 240 A H
Ant 1 H
11b Ch08 H
+ 2490 51.27 -22.73 74 41.06 27.66 |18.83| 36.28 100 209 P \Y,
Ant 0 2490 42.09 -11.91 54 31.88 27.66 |18.83| 36.28 100 209 A V
BLE(1M) ChO1 Vv
V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A16 of A30

FAX : 886-3-327-0855




ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz ((Harmonic @ 3m)

Note Frequency| Level |Margin Limit Read |Antenna| Path [Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) (dB)| (dB) |(cm) (deg) (P/A)(H/V)
4808 42.89 -31.11 74 35.07 324 |1292| 375 - - P H
Mode 4 4894 48.99 -25.01 74 40.9 32.58 |13.09| 37.58 | 100 133 P H
Ant 1 4894 44.2 -9.8 54 36.11 32,58 |13.09| 37.58 | 100 133 A H
11b Ch08 7341 47.84 -26.16 74 33.58 369 |[15.99| 38.63 - - P H
+ 4808 42.59 -31.41 74 34.77 324 [1292| 375 - - P \Y,
Ant 0 4894 46.35 -27.65 74 38.26 32.58 |13.09| 37.58 | 400 91 P \Y
BLE(1M) Ch01 4894 39.57 | -14.43 54 3148 | 3258 [13.09| 3758 | 400 | 91 | A | V
7341 47.93 -26.07 74 33.67 36.9 |[15.99| 38.63 - - P \Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A17 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/Im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) |(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
2462 111.55 - - 101.42 2755 |18.85| 36.27 | 117 | 231 P H
Mode 5 2462 103.76 - - 93.63 2755 |18.85| 36.27 | 117 | 231 A H
Ant 1 248412 61.55 -12.45 74 51.28 2764 | 189 | 36.27 | 117 | 231 P H
11n HT20 Ch11 2483.64 47.69 -6.31 54 37.44 27.63 |18.89| 36.27 | 117 | 231 A H
+ 2462 106.79 - - 96.66 27.55 |18.85| 36.27 | 392 | 319 P |V
Ant 0 2462 98.94 - - 88.81 2755 |18.85| 36.27 | 392 | 319 AV
BLE(1M) Ch39 2484.04 54.96 | -19.04 74 4469 | 2764 | 189 | 3627 | 392 | 319 | P |V
2483.52 42.37 -11.63 54 32.12 27.63 |18.89| 36.27 | 392 | 319 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A18 of A30

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

Note Frequency| Level |Margin Limit Read |Antenna| Path [Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) (dB)| (dB) |(cm) (deg) (P/A)|(H/V)
* 2480 101.62 - - 91.38 27.62 |18.89| 36.27 | 298 | 202 P H
Mode 5 * 2480 101.08 - - 90.84 2762 |18.89| 36.27 | 298 | 202 A H
Ant 1 2484.28 54.63 -19.37 74 44.36 2764 | 189 | 36.27 | 298 | 202 P H
11n HT20 Ch11 2483.6 43.79 -10.21 54 33.54 27.63 |18.89| 36.27 | 298 | 202 A H
+ * 2480 95.87 - - 85.63 2762 |18.89| 36.27 | 299 | 238 P |V
Ant 0 * 2480 95.34 - - 85.1 27.62 |18.89| 36.27 | 299 | 238 AV
BLE(1M) Ch39 2491.44 50.57 | -23.43 74 40.27 | 27.67 |18.91| 3628 | 299 | 238 | P |V
2491.6 40.82 -13.18 54 30.52 27.67 |18.91| 36.28 | 299 | 238 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A19 of A30
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz ((Harmonic @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/Im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) |(dB)| (dB) |(cm)|(deg) |(P/A) (H/V)
4924 43.68 -30.32 74 35.38 32.74 |13.16| 37.6 - - P H
4960 43.96 -30.04 74 35.42 32.94 |13.23| 37.63 - - P H
7386 48.06 -25.94 74 34 36.68 |16.05| 38.67 | 100 42 P H
Mode 5 7386 39.79 -14.21 54 25.73 36.68 |16.05| 38.67 | 100 42 A H
Ant 1 7440 48.62 -25.38 74 34.69 36.52 |16.12| 38.71 261 0 P H
11n HT20 Ch11 7440 38.43 -15.57 54 245 36.52 |16.12| 38.71 261 0 A H
+ 4924 43.81 -30.19 74 35.51 32.74 |13.16| 37.6 - - P \Y,
Ant 0 4960 43.74 -30.26 74 35.2 32.94 |13.23| 37.63 - - P \
BLE(1M) Ch39 7386 47.93 -26.07 74 33.87 36.68 |16.05| 38.67 - - P \
7440 47.37 -26.63 74 33.44 36.52 |16.12| 38.71 - - P \Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A20 of A30
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

5GHz 5150~5250MHz (Band Edge @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/Im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) |(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
5129.48 53.42 -20.58 74 44.85 3294 |13.39| 37.76 | 100 | 326 P H
Mode 6 5150 43.33 -10.67 54 34.83 329 |13.38| 37.78 | 100 | 326 A H
Ant 1 * 5180 106.98 - - 98.45 3296 |13.37| 37.8 100 | 326 P H
11a Ch36 * 5180 100.07 - - 91.54 3296 |13.37| 37.8 100 | 326 A H
+ 5137.02 48.63 -25.37 74 40.08 32,93 |13.39| 37.77 | 400 | 242 P |V
Ant 0 5150 39.59 -14.41 54 31.09 329 |13.38| 37.78 | 400 | 242 AV
BLE(1M) Ch39 | « 5180 98.61 - - 90.08 | 3296 |13.37| 37.8 | 400 | 242 | P | V
* 5180 91.78 - - 83.25 3296 |13.37| 37.8 400 | 242 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A21 of A30
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

Note Frequency| Level |Margin Limit Read |Antenna| Path [Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) (dB)| (dB) |(cm) (deg) (P/A)|(H/V)
* 2480 99.81 - - 89.65 2762 |18.81| 36.27 | 283 67 P H
Mode 6 * 2480 99.09 - - 88.93 2762 |18.81| 36.27 | 283 67 A H
Ant 1 2486.96 50.81 -23.19 74 40.62 2765 |18.82| 36.28 | 283 67 P H
11a Ch36 2485.48 40.64 -13.36 54 30.46 27.64 |18.82| 36.28 | 283 67 A H
+ * 2480 89.82 - - 79.66 2762 |18.81| 36.27 | 100 199 P |V
Ant 0 * 2480 88.29 - - 78.13 27.62 |18.81| 36.27 | 100 199 AV
BLE(1M) Ch39 2493 49.77 | -24.23 74 39.54 | 27.67 |18.84 3628 | 100 | 199 | P | V
2490.48 40.52 -13.48 54 30.31 27.66 |18.83| 36.28 | 100 199 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A22 of A30
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (Harmonic @ 3m)

Note Frequency| Level |Margin Limit Read |Antenna| Path [Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) (dB)| (dB) |(cm) (deg) (P/A)(H/V)
4960 47.94 -26.06 74 39.29 3294 |13.34| 37.63 - - P H
7440 48.45 -25.55 74 33.82 36.52 |16.82| 38.71 130 | 360 P H
7440 39.49 -14.51 54 24.86 36.52 |16.82| 38.71 130 | 360 A H
Mode 6 10360 50.34 -17.86 68.2 34.02 38.78 |18.96| 41.42 - - P H
Ant 1 15540 50.81 -23.19 74 34.05 38.22 |23.28| 44.74 | 400 163 P H
11a Ch36 15540 41.93 -12.07 54 2517 38.22 |23.28| 44.74 | 400 163 A H
+ 4960 47.6 -26.4 74 38.95 32.94 |13.34| 37.63 - - P \
Ant 0 7440 48.58 -25.42 74 33.95 36.52 |16.82| 38.71 100 43 P \
BLE(1M) Ch39 7440 39.51 | -14.49 54 2488 | 3652 |16.82| 38.71 | 100 | 43 | A |V
10360 50.29 -17.91 68.2 33.97 38.78 |18.96| 41.42 - - P \Y
15540 50.97 -23.03 74 34.21 38.22 |23.28| 44.74 | 100 122 P \Y
15540 42.48 -11.52 54 25.72 38.22 |23.28| 44.74 | 100 122 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A23 of A30
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

5GHz 5150~5250MHz (Band Edge @ 3m)

Note Frequency| Level |Margin Limit Read |Antenna| Path [Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpVIm)| (dB) |[(dBuV/m)| (dBuV) | (dB/m) (dB)| (dB) |(cm) |(deg) (P/A)|(H/V)
5148.98 54.16 -19.84 74 45.6 329 [13.44| 37.78 100 112 P H
5149.76 45.14 -8.86 54 36.58 329 |13.44| 37.78 100 112 A H
* 5210 97.36 - - 88.7 3298 | 13,5 | 37.82 100 112 P H
Mode 7 * 5210 89.9 - - 81.24 3298 | 13,5 | 37.82 100 112 A H
Ant 0+1
5373.42 47.27 -26.73 74 38.68 32.79 [13.74| 37.94 100 112 P H
1lac VHT80
5356.78 37.31 -16.69 54 28.79 32.73 |13.72| 37.93 100 112 A H
Ch42
5150 58.09 -15.91 74 49.54 329 [13.43| 37.78 100 83 P V
+
ANt 0 5149.76 48.96 -5.04 54 40.4 329 [13.44| 37.78 100 83 A \Y,
n
* 21 102.02 - - . 2. 13. 7.82 1 P \Y,
BLE(2M) Ch39 5210 02.0 93.36 32.98 35| 37.8 00 83
* 5210 94.79 - - 86.13 3298 | 13.5 | 37.82 100 83 A V
5371.6 47.73 -26.27 74 39.14 32.79 |13.74| 37.94 100 83 P \Y,
5350.28 38.66 -15.34 54 30.17 32.7 |13.71| 37.92 100 83 A \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A24 of A30
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpVIim)| (dB) [(dBpV/m)| (dBuV) | (dB/m) [(dB)| (dB) |(cm)|(deg) (P/A)|(H/V)
* 2480 100.99 - - 90.75 27.62 |18.89| 36.27 137 163 P H
Mode 7 = | 2480 99.4 . . 89.16 | 27.62 (18.89| 3627 | 137 | 163 | A | H
Ant 0+1
2488.92 51.32 -22.68 74 41.04 2766 | 189 | 36.28 137 163 P H
1lac VHT80
2483.52 42.16 -11.84 54 31.91 27.63 |18.89| 36.27 137 163 A H
Ch42
* 2480 101.32 - - 91.08 27.62 |18.89| 36.27 | 316 299 P \Y,
+
ANt 0 * 2480 99.72 - - 89.48 2762 |18.89| 36.27 | 316 299 A \Y,
n
BLE(2M) Ch39 2490.36 52.39 -21.61 74 421 27.66 [18.91| 36.28 | 316 299 P \Y,
2483.52 42.23 -11.77 54 31.98 27.63 |18.89| 36.27 | 316 299 A \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A25 of A30
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (Harmonic @ 3m)

Note Frequency| Level |Margin Limit Read |Antenna| Path [Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpVim)| (dB) [(dBpV/m)| (dBuV) | (dB/m) [(dB)| (dB) |(cm)|(deg) (P/A)/(H/V)
4960 48.2 -25.8 74 39.66 32.94 |13.23| 37.63 150 | 290 P H
4960 39.85 -14.15 54 31.31 32.94 |13.23| 37.63 150 | 290 A H
7440 48.63 -25.37 74 34 36.52 |16.82| 38.71 250 160 P H
7440 39.45 -14.55 54 24.82 36.52 |16.82| 38.71 250 160 A H
Mode 7 10420 | 5191 | -1629| 682 | 3564 | 3872 | 19 | 4145 | - - P | H
Ant 0+1
15630 50.69 -23.31 74 33.97 38.01 |23.36| 44.65 | 250 46 P H
1lac VHT80
15630 41.73 -12.27 54 25.01 38.01 |23.36| 44.65 | 250 46 A H
Ch42
4960 48.35 -25.65 74 39.81 32.94 [13.23| 37.63 | 200 135 P \Y,
+
ANt 0 4960 40.39 -13.61 54 31.85 32.94 |13.23| 37.63 | 200 135 A \Y,
n
BLE(2M) Ch39 7440 48.45 -25.55 74 33.82 36.52 |16.82| 38.71 250 16 P \Y,
7440 39.37 -14.63 54 2474 36.52 |16.82| 38.71 250 16 A \Y,
10420 50.73 -17.47 68.2 34.46 38.72 19 41.45 - - P \Y,
15630 51.23 -22.77 74 34.51 38.01 |23.36| 44.65 | 300 | 200 P \Y,
15630 41.71 -12.29 54 24.99 38.01 [23.36| 44.65 | 300 | 200 A \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A26 of A30

FAX : 886-3-327-0855




%a FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

Emission above 18GHz

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (SHF)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpVim)| (dB) [(dBpV/m)| (dBuV) | (dB/m) [(dB)| (dB) |(cm)|(deg) (P/A)|(H/V)
Mode 7 39496 55.67 -18.33 74 39.95 4491 |27.31| 56.5 - - P H
Ant 0+1 39496 43.55 -10.45 54 27.83 4491 |27.31| 56.5 - - A H
1lac VHT80 39552 55.16 | -18.84 74 38.92 | 4536 |27.32 56.44 - - PV
Ch42
+
ANt O 39552 44.05 -9.95 54 27.81 4536 |27.32| 56.44 - - A \Y,
n
BLE(2M) Ch39
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A27 of A30
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

Emission below 1GHz

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (LF)

Note Frequency| Level Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpVIim)| (dB) [(dBpV/m)| (dBuV) | (dB/m) [(dB)| (dB) |(cm)|(deg) (P/A)|(H/V)
82.53 29.11 -10.89 40 48.98 13.89 | 1.78 | 35.54 - - P H
130.3 26.42 -17.08 43.5 41.87 17.77 | 2.24 | 35.46 - - P H
153.08 30.94 -12.56 43.5 46.77 17.18 | 241 | 35.42 - - P H
Mode 7 281.6 25.74 -20.26 46 38.8 18.93 | 3.17 | 35.16 - - P H
Ant 0+1
792.8 33.29 -12.71 46 33.5 28.04 | 5.24 | 33.49 - - P H
1lac VHT80
995.2 38.38 -15.62 54 34.96 30.24 | 594 | 32.76 - - P H
Ch42
62.81 27.29 -12.71 40 49.03 1224 | 1.57 | 35.55 - - P \Y,
+
114.83 28.12 -15.38 43.5 44 17.5 21 35.48 - - P \Y,
Ant O
143. 2.34 -11.1 43. 47. 17.84 | 2. 44 - - P \Y,
BLE(2M) Ch39 3.39 32.3 6 3.5 59 8 35| 35
276.8 25.2 -20.8 46 38.37 18.86 | 3.14 | 35.17 - - P \Y,
716 30.25 -15.75 46 32.05 27.07 | 499 | 33.86 - - P \Y,
982.4 36.03 -17.97 54 32.36 30.6 5.89 | 32.82 - - P \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A28 of A30
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 A29 of A30
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

A calculation example for radiated spurious emission is shown as below:

Note

Frequency

Level

Margin

Limit

Read

Antenna

Path

Preamp

Ant | Table

Peak

Pol.

Ant.

Limit

Line

Level

Factor

Loss

Factor

Pos Pos

Avg.

Simultaneously

(MHz)

(dBpV/m)

(dB)

(dBpV/m)

(dBuv)

(dB/m)

(dB)

(dB)

(cm) (deg)

(PIA)

(HIV)

802.11b
CHO01
2412MHz

2390

55.45

-18.55

74

54.51

32.22

4.58

35.86

103 | 308

P

2390

43.54

-10.46

54

42.6

32.22

4.58

35.86

103 | 308

A

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Margin Limit(dB)

= Level(dBpV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBpV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Margin Limit(dB)

= Level(dBpV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

Appendix B. Radiated Spurious Emission Plots

Temperature : 19.6~23.3°C

Test Engineer : John Chuang, David Dai and Howard Huang

Relative Humidity : |65.8~70.3%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : B1 of B60
FAX : 886-3-327-0855



ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 1:Ant 1 11n HT20 ChO1 + Ant 0 BLE(1M) Ch0O

Simultaneously

Horizontal

Fundamental

Avg.

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

1000} /‘ 100.0{
I ——— N
S ——
o ot B
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK_74 3m 9120D_02360_231030 HORIZONTAL
e eae L e e e
1000} r/"\ 100.0{
900 A s00| ]
70.0| J 700 J
500 - 500 S
——— S ——
o I N ]
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition

+ AV6_54 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 1:Ant 1 11n HT20 ChO1 + Ant 0 BLE(1M) Ch0O

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ AV6_54 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 aBovim) bats 20240124 vl By vate: 20240124
1309 1300)
1209 1200
0 10
1000) 2T 1000]
900 { 904
w00 J w0l -
704 70d
a0 e o0l
s oo’ s0d - U U7 LIRSS
09 400
209 s00)
209 200)
100 100
S0 %70, o 750, 7% Zi0 s oo 0 son oo oos. zioo 6 Z0  aman 3000
Frouancy (M) Froqoncy (i)
Site. :03CH20-HY :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWTiAuto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 aBuvimy vate: 20240124 —— vate: 20240124
1309 1300
1209 1200
100 10
1009 i 100
900 {K 909
w09 w0
709 700
a9 s0q) -
509 P s00) N N S AR =
@0 40.0|
209 200
09 200
100 100
S0 z%0, i 50 70 E T oo a0 se6 oo 06, Zio0 20n Za0 700 o
Frouoney (M) Foauoncy i)
Site. :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

ANT

Mode 1:Ant 1 11n HT20 ChO1 + Ant 0 BLE(1M) Ch0O

Simultaneously

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

i R o —
o o
o o
o i
wod o
o ﬂ~M~ o
s | s ]
70.0) ’ 700]
wn _— s
s o N VOO RS | W v Fovs
o p
- s
b b
" "
o = = = — ——— .,
PR e
03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto "RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
i R o R
o o
o b
o i
wod o
p ( "
80.0| T 80.0|
g o
o s il
a ! as
y N S B R
N
s s
g a0
" -
— = = = s T TP o
PR e
Site 03CH20-HY Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition 'AV6_54 3m 9120D_02360_231030 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR362718-01G

ANT Mode 1:Ant 1 11n HT20 ChO1 + Ant 0 BLE(1M) Ch0O
Simultaneously Vertical Fundamental
0.9} fomsie? B o e T s MW e
: 03CH20-HY Site :03CH20-HY
Condition PEAK_BE_74 3m 91200_02360_231030 VERTICAL Condition :PEAK_74 3m 9120D_02360_231030 VERTICAL
ROWIO0R 000K 2 VN S000000K s WALt ROWIO00000K 2 IW3050000K 2 WAt
Peak
a0  — s00|
600 600 VG 54]
40.0f T o e e
Site. : 03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_54 3m 91200_02360_231030 VERTICAL
ROWAOGR00DK 2 W3 000K 12 WT e ROWEO00000k2 VW3 000K 2 T
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT Mode 1:Ant 1 11n HT20 ChO1 + Ant 0 BLE(1M) Ch0O

Simultaneously Horizontal Vertical

el (dBuVim) Date: 20240124

el gBuvim) Dote: 2024.01.24
1300] 1300)
1200 1200
1100 10g
1000 1004
500 00|
s00) PERRCTA s00) PERRCT
700 704
60| 60|
2 SO e
500 R R s0q] pees S—————
oo -
gl a0gfatt
300| 300
200 200
100] 100
o0 5000 5000 000 000 tao00. 6006 18000 00 5000 00 o000 fa000.  vA000 16000 18000
Frequency (WH) Frequency (WH)
site 103CH20HY site 03CH20-HY
Condition +PEAK_74 3m 9120D_02360_231030 HORTZONTAL Condition +PEAK_74 3m 9120D_02360_231030 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : B6 of B60
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR362718-01G

ANT

Mode 1:Ant 1 11n HT20 ChO1 + Ant 0 BLE(1M) Ch0O

Simultaneously

Horizontal

Vertical

) (dBuVim)

Date: 2024.01.24

VG54

4470 14473, 14ATS. 14AT7. 14479, 14481, 144E3. 14485 14457, 14409, 14401, 14493, 14495, 14497, 145¢
Froquency (MHz)

wency

0

1 (@BuVim)

Date: 2024.01.24

AVG[54

4470 14473, 14475, 14477, 14479, 14481, 144
i

183, 14485, 14487, 14489, 14491,

14493, 14495, 14497, 14500

17.7G
~18G
Avg

7700 17730, 17750, 17770, 17790, 17870, 17830, 175
E

Site
Condition

quency (MHz)
03CH20-HY
AV6_54 3m 91200_02360_231030 HORTZONTAL

roquency (WHz)
Site 03CH20-HY Site +03CH20-HY
Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition + AV6_54 3m 91200_02360_231030 VERTICAL
~14.5G
| @Buvim) Date: 2024.01.24 ) (6Buvim) Date: 2024.01.24
1300 1309
1200 1200
0| 110,
1009 1009
904 909
804 800
700 700
60 e s o) HE
504 509
409 100
300 309
200 200
100 109
450 17070, 17690, 17910, 17330, 17950, 17670, 16000

7700 17730, 17750, 17770, 1790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
)

Site
Condition

+03CH20-HY
+ AV6_54 3m 9120D_02360_231030 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B7 of B60



ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18

Simultaneously

Horizontal

Fundamental

Peak

Date: 2024.01.24

2360,
Froquency (MHz)

2380, 2400, 215

+PEAK_BE_74 3m 9120b_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 2024.01.24

il s B R e

PERK 74|

000 300, 1500, 700 1e00. 2100,
Frequency (MHz)

200, 2500, 2700, 3000

+03CH20-HY

Condition +PEAK_74 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date: 2024.01.24

2360,
Frequency (MHz)

2380, 2400, 215

AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) (@Buvim) Date: 20240124

AVG 54
000 300 1500 700 1e00. 2100 2300 2500,  Z700. E
Frequency (MHz)

+03CH20-HY
Condition + AV6_54 3m 9120D_02360_231030 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B8 of B60




ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

ANT Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18

Simultaneously Vertical

Fundamental

- oo 20240124 — vates 2024.01.24
1300 1300
1200 1200
o9 o
100 1000
90.0| /VM 90.0|
00 00
Py / s0d
oo
s0. iy M ol I
Py s
200 200
204 200
109 100
T T D T T3S oo6 oo, TeG oo, Teen 3ioo e o aoe a0
roguency e Feaiency (i)
Site. :03CH20-HY :03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
- RBW-I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
—— vt 20240124 R vae 2024.0124
1300 1300
1200 1200
o9 o)
100 - 1000
900) 74 90|
500 / 500
700 / 700
/
509 i 509
500 o 500 -
. 1 40,0 —— et
300 304
00 200
109 100
I T D T Tioo s oo e, TeG o0, o6 3100 e o0 Fo0 o
roavency e Heaiency i)
Site. :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_54 3m 91200_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : B9 of B60
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

ANT

Mode 2: Ant 1 11b ChO1 + Ant 0 BLE(1M) Ch18 - L

Simultaneously

Horizontal

Fundamental

el (g8

m)

Date: 20240124

Avg.

RBW:1000.000KHZ VBW:3.000KHz SWT:Auto

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

) @Bavim) Dote: 20240124
1300 1300)
1200) 1200
1100 1109
1
1004) 100
900 AN 900)
800 s00) PR
704 700)
600 / 600
bt ]
s00) el e L memrrreere e g APWIES
400 00
304 300)
200 200
100 100)
510 B T T TR T R T} 2440 2460, 2470 000 oo im0 100 1 700 200 2600 7700, 3000
Frequency (MHz) Frequency (MHa)
site 03CH20-HY site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
REW:1000.000KHz VBW:3000000KHz SWT:Auto REW:1000.000KHz VBW:3000000KHz SWT:Auto
o1 aBuvim) Date: 2024.01.24 ) @Buvim) Dote: 2024.01.24
1300) 1300)
1200) 1200
1100 1109
100.0f 100.0f 1
900/ / 900 l
800 800)
/ |
704 700)
500 500)
v \ L |
A w..J o
304 300)
204 200)
100 100)
510 a0 w0 zwo  za  zam 2o 24602070 000 To0 S0 o0 100 zion 200 2600 z700. 3000
Frequency (MHz) Frequency (M)
site 03CH20-HY site 03CH20-HY
Condition AV6_BE_54 3m 91200_02360_231030 HORIZONTAL Condition /AV6_54 3m 9120D_02360_231030 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B10 of B60




ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 2: Ant 1 11b ChO1 + Ant 0 BLE(1M) Ch18- R

Simultaneously

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Date: 20200124
o “
1200 ]
100
. }
%00 ‘
g I—
Toaf\
600\
snaf ot N b 1
109
209
204
100
0 o Zwe e oo om0 2oz 300
froquency (i)
site £03CH20-HY
Condition  :PEAK_BE_74 3m 91200_02360_231030 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
oate: 20200124
1300
1200
100
1000
%00
a0
ooy
w0y 5
s00l
—~ g p— .
109
209
29
100
T N 77—
froquoncy (r)
site £03CH20-HY
Condition  : AV6_BE_54 3m 91200_02360_231030 HORTZONTAL

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B11 of B60



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

ANT

Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18 - L

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

st T o R
o o
o oo
wod od
100.0| 100.0| 1
" "
g i .
g m
s . w
500} B R S T o]
o o
s s
a w
" s
b F— B H—— A mT— .
e et
+03CH20-HY Site +03CH20-HY
Condition PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL
o To0g 000K VoW S 000ks WA o To00 o0k VW00 00t WAt
Peak
et R o R
o o
o oo
wod o
wod wod \
90.0| / V\ \ 90.0|
80.0| A\ 80.0|
g ! g
609 \ 609 G 5
s0d | s0d ]
1 W Pyl S R S
s s M
g o
" s
g — T oz T
EC— et
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_54 3m 91200_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B12 of B60

: FR362718-01G




ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

ANT Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18 - R

Simultaneously Vertical

509
800
700
500
500

420 2430, 2440, 2450,

Fundamental

Date: 2024.01.24

PERK_BE 74|

2460, 210, 2480, 240, 2500
Froquency (MHz)
Site +03CH20-HY
Condition +PEAK_BE_74 3m 91200_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

Date: 2024.01.24

Avg.

420 2430, 2440, 2450, 460, 270, 2480, a0, 2

2
Frequency (MHz)
+03CH20-HY

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

: AV6_BE_54 3m 9120D_02360_231030 VERTICAL

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B13 of B60




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No

. : FR362718-01G

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

ANT

Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18

Simultaneously

Horizontal

Vertical

Avg.

+ RBW:1000.000KHZ VBW:3.000KHz SWT:Auto

RBW:1000.000KHZ VBW:3.000KHz SWT:Auto

[ u
e e e L et S R s e | 5000 oo S B
Condition : PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL
s S o0 o0t TouS0ch 00t S st
Peak
©00) AVG 54 600 AVG_54)
L e ——— i — B0.0] R ——
e e
Condition : AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition : AV6_54 3m 9120D_02360_231030 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B14 of B60




ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18

Simultaneously Horizontal Vertical

) @Buvim) Date: 20231225 evel dBuvim) Date: 20231225
1300 1300

1200 1200

0] o]

1000 1000

509 504

809 PEAK 74 800 PEAK 74
70 70

600 e 600 o
500 P = s0q 7 ==

e S e

400 i 400 |

300 300 |

200 20

100 109

00 L T A R T T R Y 00 L T T T N Y
roquency (WH:) roquency (HH:)

Site. : 03CH20-HY Site. : 03CH20-HY
Condition :PEAK_74 3m 9120D_02360_231030 HORIZONTAL

Condition PEAK_74 3m 9120D_02360_231030 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B15 of B60



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 2: Ant 1 11b Ch01 + Ant 0 BLE(1M) Ch18

Simultaneously

Horizontal

Vertical

17.7G
~18G
Avg

7700 17730, 17750, 17770, 17790, 17870, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970,
Froquency (MHz)

Site 03CH20-HY

Condition AV6_54 3m 91200_02360_231030 HORTZONTAL

609 VG 54| 609 LEE]
Site 03CH20-HY Site. :03CH20-HY
Condition /AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition : AV6_54 3m 91200_02360_231030 VERTICAL
14.47G
" 1 (@BuVim) Date: 20231223
~14.5G
- 110.0)
A
v(g. w0
609 EE]
o
p
Condition : AV6_54 3m 91200_02360_231030 VERTICAL
609 VG 54|

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B16 of B60



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29

Simultaneously

Horizontal

Fundamental

1 (@Buvim)

Date: 2024-01.24

Avg.

:1000.000KHz VBW:0010KHz SWT:Auto

sod
= =
500 - E— 50.0; WWMVW%MWWW‘MW‘ e
s
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK_74 3m 9120D_02360_231030 HORIZONTAL
Ao To0D 000k s VW S0 B00Ks W T REwATo00D00k s ToW 3000 600K T At
Peak
, J
60| f 60.0|
s
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition /6_54 3m 9120D_02360_231030 HORIZONTAL
REMAORO00N 2 VB GBI SW Ao

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B17 of B60




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1IM) Ch29

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 (dBuVim) Date: 2024.01.24 evel @Buvim) Date: 2024.01.24
1300 1300
1200 1200
100 0|
1000 1000
900) 90|
s00) s00] kT
700 700]
500) s00)
1 L vRS—————_t
50, 500) it - A sy
400 400
300) 300]
200) 200)
100 100
310 2320, 2340, 2360, 2360, 2400, 215 000 300, 1500 700, 1s00. 2100 2300 2500,  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site +03CH20-HY +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 2024.01.24 evel (@BuVim) Date: 20240124
1300 1300
1200 1200
100) 10|
1000 1000
900) 90|
s00) s00)
700) 700]
609 609) VG54
500) s00]
\Va
0, 1 /" 400 — =
300) 300]
200) 200]
100 100
310 2320, 2340, 2360, 2360, 2400, 215 000 300 1500 700 1900, 2100 2300 2600. 2700, 0
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition + AV6_54 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

BLE (Band Edge @ 3m)

ANT Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29 - L

Simultaneously Horizontal

Fundamental

100.0{ 100.0 1
I
0ol [ w0 _ -
70.0/ /\/ 70,0/
500 / 500 — L . S ¥ SR
T
Condition PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
REAID030006 1 YOWHI00E0R & ST READ00 000z TBWA00SA00K s ST
Peak
100.0{ 100.0{ 1
70, VY 70,0/
600 / \ | 600 )
500 . J \A - 500 b |
M.J ! N A S ) s B
Condition AVG_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition 'AV6_54 3m 9120D_02360_231030 HORIZONTAL
MO0 VBB O00R b ATt

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : B19 of B60
FAX : 886-3-327-0855



ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1IM) Ch29- R

Simultaneously

Fundamental

Peak

Horizontal
1 IPEAK_BE_74|
~
N 1
N BN

2460,
Froquency (MHz)
+03CH20-HY

+PEAK_BE_74 3m 9120b_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

Date: 2024.01.24

o

=

P

2430, 2440, 2450, 460, 270, 2480,

2
Frequency (MHz)

+03CH20-HY

: AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

a0, 2

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1IM) Ch29 - L

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

809 3 809 PeATa|
700 Y 700 l1
60| 0.0 [
; , b o SO B R S
Hacsncy Ty i
+03CH20-HY Site +03CH20-HY
Condition PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL
| RBWA1000.000KHz VBW-3000.000KHz SWT:Auto | RBWH000.000KHz VBW-3000.000KHz SWT:Auto
Peak
e g . o 20240124
00| /“\ 900|
800 LY 80.0]
I
600 600 i AVG 54
ad B L ad i
WV P! R N E— - ) e st
e iy ey o
Site. :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_54 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B21 of B60



ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1IM) Ch29 - R

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

I
\
1
\
i |
00 1 L PEAK_BE 74|
: \
500 e T ]
-
”
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL
PR ST S 200 250 205 v
Peak Left Blank
900 YN /\
80.0) LN
N\
9 Py { :
-

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

ANT Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29

Simultaneously Horizontal

Vertical

w | w \
e bbb A A U Ustesstirtbymbsrastonsbons
Condition : PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL
e s oo

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868

Page Number : B23 of B60
FAX : 886-3-327-0855



ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

Avg.

el (dBuVim) Date: 20231222

VG54

509 FIR|

000 300, 1500, 700 1s00. 2100 2300  2600. 2700,

Frequency (MiHz)

Site +03CH20-HY

Condition * AV6_54 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHZ VBW:3.000KHz SWT:Auto

evel (@Buvim)

Date: 20231223

000 300, 1500, 700, 1500 2100 2300,
Frequency (MiHz)
Site 03CH20-HY
Condition + AV6_54 3m 9120D_02360_231030 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

2500 2700, 3000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

ANT

Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1M) Ch29

Simultaneously

Horizontal

Vertical

Avg.

ol (@Buvim) Date: 20234223 evel (BuVim) Date: 20234223
1300] 1300)
1200] 1200)
100 00
1000| 1000]
909 n 909 h
809 PEAK 74| 800 PEAK 74
700 700
s00] 60
B T - 500, o -
400] 400)
309 309
200 200
100 100
000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Freauency (MHz) Freauency (MHz)
Site $03CH20-HY Site $03CH20-HY
Condition +PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@Buvim) Date: 20234223 ovol (dBuV Date: 20234223
1300| 1300)
1200] 1200)
100 100
1000] 1000)
909 900
s00] 80
709 700
609 AV 54 609 AVG 54
500] M_‘J U\. 500 HA"——‘J ut
A ——— B |
e A e
309 309
209 209
100 100
000 00, 1500 1700, 1900 2100 2300 2600, 2700, 3000 000 00, f500. 1700, 1900 2100 2300 2600, 2700, 0
Freauency (M) Freauency (M)
Site +03CH20-HY Site $03CH20-HY
Condition + AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition AV6_54 3m 91200_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1IM) Ch29

Simultaneously Horizontal Vertical

809 PEAK 74 800 PEAK 74
g nd
S — = —
o o s
agf 40.0 i
I, ey o
Site. :03CH20-HY Site. :03CH20-HY
Condition : PEAK_74 3m 9120D_02360_231030 HORIZONTAL

Condition PEAK_74 3m 9120D_02360_231030 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B26 of B60



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 3: Ant 1 11b Ch03 + Ant 0 BLE(1IM) Ch29

Simultaneously

Horizontal

Vertical

) (dBuVim)

Date: 2024.01.24

VG54

4470 14473, 14ATS. 14AT7. 14479, 14461, 144E3. 14485, 14407, 14489, 14491, 14493 14495, 14497, 14500
Froquency (MHz)

1 (@BuVim)

Date: 2024.01.24

AVG[54

17.7G
~18G
Avg

Site
Condition

quency (MHz)
03CH20-HY
AV6_54 3m 91200_02360_231030 HORTZONTAL

4470 14473, 14475, 144T7, 14470, 144D1. 14403, 14485, 14407, 1448, 14491, 14433, 14495, 14407, 14500
wency Frequency (MHz)
Sit 03CH20-HY Site +03CH20-HY
Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition + AV6_54 3m 91200_02360_231030 VERTICAL
~14.5G
1 @2y Date: 2024.01.24 ) @Buvim) Date: 2024.01.24
1300) 1200
1200) 1209
10, 1100
1000) 1000)
900 904
80 809
709 700
609 VG 54| 609 V654
500 504
400) 409
309 309
209 204
100 100
7700 1730, 17750, 17770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970. 18000
E

7700 17730, 17750, 17770, 1790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
)

Site
Condition

+03CH20-HY
+ AV6_54 3m 9120D_02360_231030 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B27 of B60



ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) ChO01 - L

Simultaneously

Horizontal

Fundamental

Peak

1 (@Buvim)

2340, 2360. 2360, 2400 2.
Frequency (MHz)

£ 03CH20-HY

+PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 2024-01.25

PERK 74

A Al g AT £

bbb s

1000

Site
Condition

300 1500, 1700 1900 2100 2300,

Frequency (MHz)

£ 03CH20-HY

+PEAK_74 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim)

el (dBuVim)

Date: 2024-01.25

2340, 2360, 2360, 0.
Frequency (MHz)

£ 03CH20-HY
: AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

2. 2240,

VG 54

| A— -

site
Condition

300 1500, 1700, 1900 2100 2300 2500,

Frequency (MHz)

£ 03CH20-HY
+ AV6_54 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) Ch01 - R

Simultaneously

Horizontal

Fundamental

Date: 2024.01.25

Avg.

2V
Y \ h.

200
109
420 2430, 2440, 2450, 2460, 270, 2480, a0, 2
Frequency (MHz)
Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

509 \ e e 74|
700
600 S -
0.0} [ h )\/\"N"\‘«««W 1
100
200
200
100
T N WL T a1
roguencs ()
site £03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
vate: 20240125
130
1209
10

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) ChO1- L

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

= |
s s sad S S — Sttt
o o —
Site :03CH20-HY :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
ot Toaantom e o ssee oo St o000 et soam oo o it
Peak
1000) - 1000] 1
70,0/ \ 70|
as
" J o N O o s
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_54 3m 91200_02360_231030 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

ANT Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) Ch01 - R

Simultaneously Vertical Fundamental

Date: 2024.01.25

N
\ ———
\
60.0] \,,
. A LA !

420 2430, 2440, 2450,

2460, 210, 2480, 2%, 2500
Froquency (MHz)

Site +03CH20-HY
Condition +PEAK_BE_74 3m 91200_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

Date: 2024.01.25

/ \
500
Vel [ETAN

Y E—— 1

209

29

100

T S 7 7
froquoncy (r)

site £03CH20-HY
Condition  : AVG_BE_54 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868

Page Number : B31 of B60
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) ChO1

Simultaneously

Horizontal

Fundamental

Avg.

RBW:1000.000KHZ VBW:3.000KHz SWT:Auto

AV6_54 3m 9120D_02360_231030 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

| i
504 + ™ S B e e e
Condition PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL
REAID030006 1 YOWHI00E0R & ST READ00 000z TBWA00SA00K s ST
Peak
1000} " 1000} 1
sod
; ] o N N A O | B s
Condition AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) ChO1

Simultaneously

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

50. | T e e—— i it A B ) Y |
p
PR e
Site 03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto "RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
80.0| | 80.0|
onq) o) | .
as
; - o S O [
P G
Site 03CH20-HY Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition

AV6_54 3m 91200_02360_231030 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B33 of B60



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) ChO1

Simultaneously

Horizontal

Vertical

A (@BuVim)

Date: 20231223

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

809 PEAK 74| 800 PEAK 74
3 .
S——— ]
Y RN VS 500 e (DS U IS s S
e i e i
Site. :03CH20-HY Site. :03CH20-HY
Condition : PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
ROWLTO00000K 2 VOWL3000000K¢ 2 WA RBWLTO0D000Kz VOWL3000000K SWT-Auto
-
] ———— i/ ———
e i e i
Site. :03CH20-HY Site. :03CH20-HY
Condition : AV6_54 3m 91200_02360_231030 HORIZONTAL Condition AV6_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

TEL : 886-3-327-0868 Page Number : B35 of B60
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No

. : FR362718-01G

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) Ch01

Simultaneously

Horizontal

Vertical

A (@BuVim)

Date: 20231223

Avg.

s00] 1R¥
m.o,,wﬁ.wﬁ/——HJ ==
300]
200)
100]
000 300 1500 700 1900, 2100 2300 2500. 2700, 3000
Frequency (MHz)
Site £ 03CH20-HY
Condition + AV6_54 3m 9120D_02360_231030 HORTZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

oo, R
o o
oo o
wod wod
wod wod
s l s g 1 o
g g
n I
500/ e A AN R B L et L (s B
o o
s s
m a
s "
TR o ez i o ez
e 8 e
Site :03CH20-HY Site :03CH20-HY
Condition 1 PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 VERTICAL
o To00 000K VoSG 00Hs Sty o To00 000k VoW SG000ts St
Peak
oo T . T
o o
o o
o o
wod wod
o o

200)
100
000 300 1500 700, 1900, 2100 2300 2500.  Z700. 0
Frequency (MHz)
Site £ 03CH20-HY
Condition AV6_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) Ch01

Simultaneously Horizontal Vertical

1 (dBuVim) Date: 2024.01-25 evel (dBuVim) Date: 2024.01-25
1300 1300
1200 1200
10, 10,
1000 1000
90| 00|
s PEAK 74| o0 PEAK 74|
00| 700/
0] AVG 5] 600 AVG 5
500] B Se R——— s00] 2 S ————— |
PP A
tagftser=A fogft
300| 300
200] 200
100] 100
000 6000, 8000, 10000, 12000, 14000, 16000, 18000 000 6000, 8000, 10000 12000, 14000, 6000, 18000
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site +03CH20-HY
Condition :PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition

PEAK_74 3m 9120D_02360_231030 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B37 of B60



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 4: Ant 1 11b Ch08 + Ant 0 BLE(1M) Ch01

Simultaneously

Horizontal

Vertical

) (dBuVim)

Date: 2024.01.24

VG54

4470 14473, 14ATS. 14AT7. 14479, 14481, 144E3. 14485 14457, 14409, 14401, 14493, 14495, 14497, 145¢
Froquency (MHz)

1 (@BuVim)

Date: 2024.01.24

AVG[54

17.7G
~18G
Avg

7700 17730, 17750, 17770, 17790, 17870, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970,
Froquency (MHz)

Site 03CH20-HY

Condition AV6_54 3m 91200_02360_231030 HORTZONTAL

4470 14473, TA475. 94T, 14ATD. TAAT. 14403, T44T5. 14437, 14435, 14401 14493, 14495, 14407, 14500
wency Froquency (WHz)
Site 03CH20-HY Site +03CH20-HY
Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition + AV6_54 3m 91200_02360_231030 VERTICAL
~14.5G
| @Buvim) Date: 2024.01.24 ) (6Buvim) Date: 2024.01.24
1300 1309
1200 1200
0| 110,
1009 1009
904 909
804 800
700 700
60 e s o) HE
504 509
409 109
300 309
200 200
100 109
)

7700 17730, 17750, 17770, 1790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
)

Site +03CH20-HY
Condition + AV6_54 3m 9120D_02360_231030 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR362718-01G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 5: Ant 1 11n HT20 Ch11 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Fundamental

Avg.

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

v o nzeorzs mam) o peorzs
s
O b |
900 s00) f\
it .
oot
st
500f — s it 50|
o i i o
s
i LD
site a0y s oacrz0y
Condition : PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
ROWHIO0D 000Ktz TEWLS0BD00KH: SWTA0 RBWHTOOD000K 2 VORS00 000KH: W
609 VG 54 600 AVG BE 54
by
-
N N N D N B SR
s
et e
e - s —
Condition : AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition /6_BE_54 3m 9120D_02360_231030 HORIZONTAL

:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

B39 of B60



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 5: Ant 1 11n HT20 Ch11 + Ant 0 BLE(1M) Ch39

Simultaneously

Vertical

Fundamental

1 (dBuVim) Date: 2024.01.25

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

v (@Buvim) Date: 20240125
1300 1300
1200 1200
109 100
100.0, 100.0{ e
s00 s0q|
900 peAK 74| sy / PEAK BE 74|
700 700 \ /
500) 600] R T
50.0) T T S T SRRV LSS SRR S s00] AW SRR S S
10 104
300 200
200 20
100 10
W0 o Teo oot 2i0 B 200 2700 3000 0 a7 A TS TAT TR TAT TS TATE ST, 5500
Feauency (e} ronuency M)
Site. :03CH20-HY :03CH20-HY
Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_BE_74 3m 9120D_02360_231030 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) bate: 20240125 p—— Date: 20200125
1300 1300
1200 1200
109 100
1000 1004
90.0f 90. nm\\
80.0) 80.0| \
700 700 \ /\\
600y I A6 54 600 — \ AVG_BE b4,
500 s0ql
{ N St
400} e S 00| Y
200 204
200 200
100 104
G0 o Teo oo 7o 2i0 B 2600 2700 3000 0 T A TSI TR AT BT AT, 5500
Heduency (e} reauency ()
Site. :03CH20-HY Site. :03CH20-HY
Condition + AV6_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

ANT

Mode 5: Ant 1 11n HT20 Ch11 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Fundamental

el (dBuVim)

Date: 20240125

Avg.

RBW:1000.000KHZ VBW:3.000KHz SWT:Auto

1 aBuvm) Date: 20240125
1504 1304
1204 1200
109 o
100 100q b
5 M
s0d saq \ / !
200 PERK 74 800 Y PERK BE 74
704 700 \% / \
s0d o0q e
s |
Rl I ve— e " p 50.0(
a0 wd
304 304
204 200
10d 100
oo 00 w0 To0 2100 300 200 7700 5000 50 24632465 24672463 2471 4TS 2476 24T 2470 2401 ZARS 2435 2487 2490 24 2493 2B 247, 2500
Feauency e Feavoncy i)
site 03cH20.HY site 03cH20-HY
Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
e v Date: 20240125 - Date: 20240125
1504 1304
1204 1204
109 o
)
100 ool L ~
909 904 T / \
o w0 \ A
N \
700 70,0 \ \
609 A6 54 609 \C AVG BE 54
by Ny .
— 40.0| e —— e
304
204
10d 100
oo a0 o0 TooTaoo aio0 w0 zs0  zoo 500 5024632465 24672465 247 4TS 2475 24TT 2478 2401 AR 2405 2487 2499 241 2493 2552497, 2500
Feauency g Feavoncs i)
site 03cH20-HY site 03cH20-HY
Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition 'AVG_BE_54 3m 9120D_02360_231030 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B41 of B60



ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

ANT Mode 5: Ant 1 11n HT20 Ch11 + Ant 0 BLE(1M) Ch39

Simultaneously Vertical Fundamental

evel @BuVI Date: 2024.01.25

1 eBuvim) et 20240125
1204 1304
1204 1200
100 10
100 , 100
s0d s0q
SRR aea
70| 70.0| A
s0d s0d
o O s s
s0d 300
204 204
10d 10d
oo a0 T T Tl 700 B0 Ze0  Too 5o A e AT TR T A O A ST, 3500
Feduoncy (Miz) Hreauoney iz
Site. :03CH20-HY Site :03CH20-HY
Condition AV6_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL
 RBWEI000.000KHz VBW:3.000KHz SWT:Auto  RBWEI000.000KHz VBW:3.000KHz SWTiAuto
vl 4By oate: 20240125 1 eBuvim) et 20240125
1204 1304
Peak 1200] 1200]
100 10
100 3 100
s0d F saglem
s0q oeak 74| w0q) NM\\ e o 74|
70d 100
| oo
so . P T s04) o€ \ i
100 100
304 300
204 204
10d 10d
oo a0 T T Tl 700 B0 Ze0  Too 5o A e AT TR T A A ST 3500
Feduoncy (Miz) Hreauoney iz
:03CH20-HY Site :03CH20-HY
Condition PEAK_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B42 of B60



ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT

Mode 5: Ant 1 11n HT20 Ch11 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 20240125

1300
1200
0|
1000
0.4
s0.f

PEAK 74

00|
60|
500)
ap it
300]
200

100]

z e —————

%

Site
Condition

5000. 5000, 12000, 14000, 6000, 16000

10000,
Frequency (MH2)
£ 03CH20-HY

+PEAK_74 3m 9120D_02360_231030 HORIZONTAL

(dBuvim) Date: 20240125

5000. 5000, 10000, 12000, 14000, 6000, 16000
Frequency (MH2)
03CH20-HY

+PEAK_74 3m 9120>_02360_231030 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

| @Buvim) Date: 2024.01.25 ) (@Buvim) Date: 2024.01.25
1300 1309
1200 1200
10| 1100
1009 1009
904 909
804 800
700 700
604 W s Lt HE
504
409
304
200 200
100 109
4470 14473, T4475. 14ATT. 14475, TAAGT, T44G3. T44T5. 14437, VA4S, T44D. 14493, 14495, 14407, 14500 4470 14473, TA475. 94T, 14ATD. TAAT. 14403, T44T5. 14437, 14435, 14401 14493, 14495, 14407, 14500
Froquoncy (MHz) Froquency (WHz)
Site 03CH20-HY Site +03CH20-HY
Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition + AV6_54 3m 91200_02360_231030 VERTICAL
~14.5G
| @Buvim) Date: 2024.01.25 ) (6Buvim) Date: 2024.01.25
1300 1309
1200 1200
0| 110,
1009 1009
904 909
804 800
700 700
60 e s o) HE
504 509 —
409 100
300 309
200 200
100 109
7700 17730, 17750, 17770, 17780, 17810, 17830. 17850, 17670, 17600, 7910, 17930. 17950, 17970, 16000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17600, 17910, 17930, 17050, 17970, 18000
Froquency (MH2) )
Site 03CH20-HY Site +03CH20-HY
Condition AV6G_54 3m 9120D_02360_231030 HORIZONTAL Condition + AV6_54 3m 9120>_02360_231030 VERTICAL
~18G

TEL : 886-3-327-0868

Page Number : B44 of B60
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

5GHz 5150~5250MHz (Band Edge @ 3m)

) @Bovim) Date: 20231225 1 @suvm) Date: 20234225
1300 1300
1200 1200
10 100
1000 o 1004
209 s0ql
a0 a0 |
700 00—l i PEAK(UNI)
a0 o0l
w
i ) i
509 L Y J s0q) ” B
g e O S PP T i R e
10 g
300 200
200 20
10 104
o So%0. G050 So70. 503, SO E1%0._ 510, 570, 5190 520 630 52 500 53003500 o To00
Froauency () Froauency (M)
site £03CH20-HY Site £03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02360_231030 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date 20231225 ) @uvm) Date: 20231225
1300 1300
1200 1200
100 100l
1000 1004
509 s0ql
a0 504
700 709
a0 60 ek
509 1 suql i,
400 00| . T
e
300 204
200 200
100 104
o So%. 050 5070, 0%, S0 5130, 510 570 5180 520 530 52 506 3003500 . 7
Freauency () Freauency (ki)
site £03CH20-HY Site £03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition : AV6_54 3m 91200_02360_231030 HORIZONTAL
 RBW:1000.000KHz VBW-0.010KHz SWT:Auto  RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 6: Ant 1 11a Ch36 + Ant 0 BLE(1M) Ch39

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o— oo 20231225 vl dpavim) Date: 20231225
1300 1309
1200 1200
1od o)
100 1009
500 %0
500 500
700 70.0) s Ew PEAK(UNI).
600 o0
500 N [T o A i b T B s v e el g ST Bt S e
wd and
300 300
204 200
109 100
I E N T T T w7 )
roauancy (e reauoncy e
Site :03CH20-HY :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII) 3m 9120D_02360_231030 VERTICAL
{RBW-I000000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
— bate: 20231225 vl dBavim) Dot 20231225
1500 1300
1200 1200
1od o)
1000 1000
200 %0
500 509
700 700
600 o0
500 509
400) N S Y - e e e . E -
30.0| 300 B
204 200
109 100
L T E I T Y e w )
roauency (e reauonc i)
Site. :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition : AV6_54 3m 91200_02360_231030 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

ANT

Mode 6: Ant 1 11a Ch36 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Fundamental

Avg.

RBW:1000.000KHZ VBW:3.000KHz SWT:Auto

100.0) 1 1000) r

90.0f 90.0f /,_\

70.0| 70.0 / \

500 e st A e M wWWMMMww”M A

Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL

REATon0000k s ToW S0 000K s R TO30008 VoW S0 SO0k Wt
Peak

100.0| 1 100.0/ 7

A

700] 700 / \

00 AVG 54 00 AVG_BE_54
s00) 500 ;b \
80,00 e ——— e .
Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition

AV6_BE_54 3m 9120>_02360_231030 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 6: Ant 1 11a Ch36 + Ant 0 BLE(1M) Ch39

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

AV6_BE_54 3m 91200_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

o
90.0| 1 90.0|
a HH
-
o
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site :03CH20-HY
Condition : PEAK_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_BE_74 3m 9120D_02360_231030 VERTICAL
o st sooa oo oA Ao o o3b00m e sovTseon o e
Peak
90.0| 1 90.0|
80.0) 80.0| A
009 AVG 54 00 \ AVG_BE 54,
500 500 \
LY S ————— el L S Y 1
o
e
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_54 3m 91200_02360_231030 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (Harmonic @ 3m)

ANT Mode 6: Ant 1 11a Ch36 + Ant 0 BLE(1M) Ch39

Simultaneously Horizontal Vertical

A dBuvim) Date: 2024.01.25 evel (dBuvim) Date: 2024.01.25
1300] 1300)
1200] 1200)
100 00
1000| 1000]
909 909
809 PEAKUN) 800 PEAKIUN)
700 AL i AR A F ool P I AR A=k =
609 z 60
| AVG 5 AVG &
sna) T P i | O] o AP et
400] 400
309 309
200 200
100 100
000 000 6000 8000 10000 12000 14000, 16000 18000 000 000 6000 8000 10000 12000 14000, 16000 18000
Frequency (MHz) Frequency (MHz)
Site $03CH20-HY Site $03CH20-HY
Condition + PEAK(UNIT) 3m 91200_02360_231030 HORIZONTAL

Condition PEAK(UNIT) 3m 9120D_02360_231030 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR362718-01G

ANT

Mode 6: Ant 1 11a Ch36 + Ant 0 BLE(1M) Ch39

Simultaneously

Horizontal

Vertical

17.7G
~18G
Avg

7700 17730, 17750, 17770, 17790, 17870, 17830, 175
E

Site
Condition

quency (MHz)
03CH20-HY
AV6_54 3m 91200_02360_231030 HORTZONTAL

600y AVG 54 600 AVG 54
. o
s o
TS TS S S S S S TS T TS R T TS 7
Site 03CH20-HY Site :03CH20-HY
Condition /AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition : AV6_54 3m 91200_02360_231030 VERTICAL
14.47G
~14.5G
Avg.
600 AVG 54 600 AVG 54
. o
.

7700 17730, 17750, 17770, 1790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
)

Site +03CH20-HY
Condition + AV6_54 3m 9120D_02360_231030 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

5GHz 5150~5250MHz (Band Edge @ 3m)

ANT

Mode 7: Ant 0+1 11ac VHT80 Ch42 + Ant 0 BLE(2M) Ch39 - L

Simultaneously

Horizontal

Fundamental

Avg.

) (@guvimy Date: 20240206 el gBuvim) Dote: 20240206
1300 1300
1200 1200
1100 1100
100.0| 100.0f ;‘
909 WMWM-\ 90|
800 g
00 pehkun
1 g
it
b T e
100
200 209
200 200
100 100
005030 B0%0. 5070 5090 G0 B0 B1s0 570 G0 50 50, 5200 00 T300.3500.3700. 7o
Freauency (WHz) Frequency (WHz)
site £03CH20-HY site £03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02360_231030 HORIZONTAL
 RBW1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvimy Date: 20240206 el gBuvim) Dote: 20240206
1300 1300
1200 1200
1100 1100
1000 1000
900 a0
S
800 T s0.f
700 709
500 \% 60 i g b
500 1 500 i
%) S S 400 L N B e
=
200 309
200 200
100 109
005030 5050 5070 5090 G0 510 5150 570 G0 5210 5230 5200 300 33063500 K
Frequency (WHe) Frequency (HH:)
site £03CH20-HY site £03CHZ0-HY
Condition + AVG_BE_54 3m 9120D_02360_231030 HORIZONTAL Condition + AVG_54 3m 91200_02360_231030 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 7: Ant 0+1 11ac VHT80 Ch42 + Ant 0 BLE(2M) Ch39 - R

Simultaneously

Horizontal

Fundamental

Date: 2024.02.06

s00f™Y
800 PEAK_BE_74|
700
500
500
Wi y . 2

Avg.

e —

Aok

400)

300

200)

109

200 5230. 5250, 5270 5290, 5310, 5330, 5350 5370, 5300, SA10. 5430, 5460
Frequency (MHz)
Site +03CH20-HY
Condit +PEAK_BE_74 3m 9120b_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2024.02.06

1300)
1200)
1104
1000)

800)
700
600
500 S
400) et
300
200
109
200 5230, 5250 5270 5290, 5310, 6330, 5350, 5370, 5390, 5410, 5430 5
Frequency (MHz)
Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 7: Ant 0+1 11ac VHT80 Ch42 + Ant 0 BLE(2M) Ch39

Simultaneously

Vertical

Fundamental

Avg.

) @Buvim) Date: 2020.02.05 evel (@BuVim) Date: 2024.02.06
1309 1300
1200 1200
00 o)
1009 S 1000
a0 a0
709 ! o R i I L ek
500 60
o \4\/ \
s500) M«.MWWWW s0.0| A ot Attt
400 400
300 304
200 200
109 100
00 5030, 5050 5070 5090 5. 5130 5150 5170 5100 5210 5230 5250 00 33003500 05700, 7000
Froquency (Wiz) Froquency (MH:)
S +03CH20-HY +03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT) 3m 9120D_02360_231030 VERTICAL
+ RBW:1000000KHz VBW:3000 000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2024.02.05 evel (@BuVim) Date: 2024.02.06
1309 1300
1209 1200
10 o)
1009 1000
900 904
800 80
700 700
60 e G 54
500 504
= N A AR A
a0 400
300 304
200 200
100 100
00 5030, 5050 5070, 5000 5HO. 5130 5150 5170 5100 6210 5230 5250 00 33003500 m 7000
Froquency (Wiz) Frequency (WH2)
Site +03CH20-HY Site +03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_231030 VERTICAL Condition + AV6_54 3m 9120D_02360_231030 VERTICAL
+ RBW:1000000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 7: Ant 0+1 11ac VHT80 Ch42 + Ant 0 BLE(2M) Ch39 - R

Simultaneously

Vertical

Fundamental

Peak

Date: 2024.02.06

1000

i
R e "

PERK_BE, 74|

200 5230. 5250, 5270 5290, 5310, 5330, 5350 5370, 5300, SA10. 5430, 5460
Froquency (MHz)

)
+03CH20-HY

+PEAK_BE_74 3m 91200_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

Date: 2024.02.06

200 5230. 5250 5270 5290, 5310, 5330, 5350 5370, 5390, 5410, 5430 5
Frequency (MHz)

Site
Condition

)
+03CH20-HY

: AV6_BE_54 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

BLE (Band Edge @ 3m)

ANT

Mode 7: Ant 0+1 11ac VHT80 Ch42 + Ant 0 BLE(2M) Ch39

Simultaneously

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

I
T htcdatssdotorstebd Ao m.ﬂwwmmmw‘w hS
resency o ey
Sie a0y sire oxcrz0y
Condition PEAK_74 3m 9120D_02360_231030 HORIZONTAL Condition PEAK_BE_74 3m 9120D_02360_231030 HORIZONTAL
REW-I000000K12 VEW:3000000KHz SWTAuto REWHI000000KH2 VEWE3000000KH SWTAuro
Peak
1000 1 1000 >
oy w09 Ial
s0q) w00 [l
700 700 / N
) / \ i
— 4 \
s —
renency LB
Sie oacHzoHy S oxcHzoHY
Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition 'AVG_BE_54 3m 9120D_02360_231030 HORIZONTAL
RBWH000000KH2 VEW:LOO0KHz SWTAuto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR362718-01G

ANT

Mode 7: Ant 0+1 11ac VHT80 Ch42 + Ant 0 BLE(2M) Ch39

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

0.0t o e A et £ R O O N P i
:03CH20-HY Site :03CH20-HY
Condition PEAK_74 3m 9120D_02360_231030 VERTICAL Condition : PEAK_BE_74 3m 9120D_02360_231030 VERTICAL
o To00 000k VoW S0 00ts S st RO T005 000K VoW S0 00k ts W ok
Peak
100.0| 1 100.0|
600 AVG 54 s00) A AVG_BE 54|
400 RO ]
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_54 3m 91200_02360_231030 VERTICAL Condition

: AV6_BE_54 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (Harmonic @ 3m)

ANT Mode 7: Ant 0+1 11ac VHT80 Ch42 + Ant 0 BLE(2M) Ch39

Simultaneously Horizontal Vertical
s [ v [
o0 o0
e b
s s
wd -
.y .
800 PERKIUNI) 800 PEAK(UNI)
700 T e e B e B B | 700 T L e = B e B B |
00 5 AV 5 00 AVG 541
S0t ] ie] B e 50,0 ] e A S
s s
- -
s o
o p”
T wmwe ) D L T e
oy oy
e — e oscHe0
Condition : PEAK(UNIT) 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02360_231030 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

| @Buvim) Date: 2024.02.06 ) (@Buvim) Date: 2024.02.06
1300 1309
1200 1200
10| 1100
1009 1009
904 909
804 800
700 700
604 W s Lt HE
504 509
409 e ] 100
304 300
200 200
100 109
4470 14473, T4475. 14ATT. 14475, TAAGT, T44G3. T44T5. 14437, VA4S, T44D. 14493, 14495, 14407, 14500 4470 14473, TA475. 94T, 14ATD. TAAT. 14403, T44T5. 14437, 14435, 14401 14493, 14495, 14407, 14500
Froquoncy (MHz) Froquency (WHz)
Site 03CH20-HY Site +03CH20-HY
Condition AV6_54 3m 9120D_02360_231030 HORIZONTAL Condition + AV6_54 3m 91200_02360_231030 VERTICAL
~14.5G
| @Buvim) Date: 2024.02.06 ) (6Buvim) Date: 2024.02.06
1300 1309
1200 1200
0| 110,
1009 1009
904 909
804 800
700 700
60 e s o) HE
504 509
409 104
300 309
200 200
100 109
7700 17730, 17750, 17770, 17780, 17810, 17830. 17850, 17670, 17600, 7910, 17930. 17950, 17970, 16000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17600, 17910, 17930, 17050, 17970, 18000
Frequency (MHa) )
Site 03CH20-HY Site +03CH20-HY
Condition AV6G_54 3m 9120D_02360_231030 HORIZONTAL Condition + AV6_54 3m 9120>_02360_231030 VERTICAL
~18G

TEL : 886-3-327-0868

Page Number : B58 of B60
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No

. : FR362718-01G

Emission above 18GHz

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (SHF)

ANT

Mode 7: Ant 0+1 11ac VHT80 Ch42 + Ant 0 BLE(2M) Ch39

Peak

Avg.

site 03CH20-HY

Condition PEAK(UNTI) 1m SHF_1223_230710 HORIZONTAL

Simultaneously Horizontal Vertical
120.0/ 1200
100 s
100.0{ ey
00| %0.0|
09 PEAK(UNI)| e0g) 1 PEAK(UNI) |
70, il 1 70.0f LE L I 1
60.0) AVG 34l 60 1 LT3
500/ o 7 509 - ¥
Annmwﬁ.ﬂww‘wwwwwwwmw j‘ 0.0 WWMWMMWW»@%aW j
J ‘
| |
‘ !

WL N 1

8000 21000 23000, 25000, 27000 29000, 31000. 33000 35000 37000,
Frequency (H2)

)
:03CH20-HY

Site
Condition : PEAK(UNIT) Im SHF_1223_230710 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

Emission below 1GHz

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (LF)

ANT Mode 7: Ant 0+1 11ac VHT80 Ch42 + Ant 0 BLE(2M) Ch39

Simultaneously Horizontal Vertical
629 -
579 o] ory ap|
s0q—! 00— .
] s
W e W T
£l Y W»'W‘

MM \% bt 229 W oans
4 1l 1.4

OO0 o T 01000 o we me we we  mo Go . we  we o
Condition QP 3m LF_55606_231020_200 HORIZONTAL Condition + QP 3m LF_55606_231020_200 VERTICAL

QP /
Peak

TEL : 886-3-327-0868 Page Number : B60 of B60
FAX : 886-3-327-0855



ssanroncas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR362718-01G

Appendix C. Duty Cycle Plots

Antenna Band Cyl?:llgz"/o) T(us) 1/T(kHz) |VBW Setting
0 Bluetooth - LE for 1Mbps 61.06 381 2.62 3kHz
0 Bluetooth - LE for 2Mbps 57.04 1070 0.93 1kHz
1 2.4GHz 802.11n HT20 100.00 - - 10Hz
1 802.11b 100.00 - - 10Hz
1 5GHz 802.11a 100.00 - - 10Hz
0+1 5GHz 802.11ac VHT80 Full RU 100.00 - - 10Hz
<Ant. 0>
Bluetooth - LE for 1Mbps Bluetooth - LE for 2Mbps
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